DUCAR

Diagramme de pieces
Parts diagram

Le modéle peut d o / The model may differ slightly from the picture

'DHT720E

Moteur
Engine



DHT720E




Spare parts for the DHT720E gasoline engine

NO. |Code Description Quantity
1 (90043 NUT M6 4
2 |329917 HAND SHANK,CHOKE 1
3 191371 BOLT M6X35 2
4 (324700 FAN COVER 1
5 195464 FUEL TUBE 1
6 329909 OIL FILTER BASE 1
7 191833 CONNECTING PIPE,OIL FILTER 1
8 191385 BOLT M8X16 8
9 190041 NUT M20 1
10 |94030 FLAT WASHER 1
11 |329913 PLATE,FAN FIXED 1
12 |324600 FAN 1
13 |320400 FLYWHEEL ASSEMBLY 1
14 191383 BOLT M6X30 9
15 |97212 CHARGE COIL 1
16 |91043 BOLT M6X113 4
17 |91377 BOLT M6X95 4
18 |97540 IGNITION COIL ASSY 1
19 93530 OIL SEAL 2
20 |91365 BOLT M6X12 29
21 320503 WIND SHIELD,LH 1
22 |320504 WIND SHIELD,RH 1
23 |97539 IGNITION COIL ASSY 1
24 194222 FLAT WASHER 2
25 |91374 BOLT M6X22 1
26 |95461 FUEL TUBE,PUMP IN 1
27 95462 FUEL TUBE,PUMP OUT 1
28 94410 CLIP,FUEL LINE 8
29 |516401 FILTER,FUEL 1
30 |95463 FUEL TUBE,PUMP NEGATIVE PRESSURE 1
31 94418 RUBBER 3
32 |369904 BRACKET,FUEL PUMP 1
33 |329914 FUEL PUMP 1
34 |320601 DIAPHRAGM,BREATHER 1
35 |320600 COVER,BREATHER 1
36 96133 GASKET 1
37 191378 BOLT M8X110 2
38 95907 INTAKE PIPE 1
39 |97414 STARTING MOTOR ASSEMBLY 1
40 (96139 GASKET 2
41 (91832 BOLT, DRAIN PLUG M14X1.5X12 2
42 (94419 CLIP,FUEL LINE 2
43 (91331 BOLT M6X25 2
44 (95618 TUBE,BREATHER 1
45 (320200 CRANKCASE 1
46 (240904 PIN, DOWEL ®8X12 3
47 (329902 SUPPORTING SEAT ASSY,ROCKER 1
48 (91330 BOLT M6X20 4
49 (94033 WASHER 1
50 |96134 GASKET 1




51 1241301 CLIP, PISTON 4
52 1325500 PIN, PISTON 2
53 321500 ROD ASSEMBLY., CONNECTING 2
54 1321200 PISTON 2
55 320301 CRANKSHAFT ASSEMBLY 1
56 329919 LOCKINMG 1
57 1324202 SPRING,CHOKE 1
58 324201 SPRING,THROTTLE 1
59 329918 SPEED GOVENOR ASSY 1
60 (251603 SCRAPER RING SET ,PISTON 2
61 (324101 SPRING,GOVERNOR 1
62 (94031 FLAT WASHER 1
63 (91042 BOLT M8X39 4
64 (93023 BALL BEARING 1
65 (322000 CAMSHAFT ASSEMBLY 1
66 (94032 FLAT WASHER 1
67 (96140 GASKET 2
68 (91370 BOLT M6X16 5
69 (325100 SWITCH ASSEMBLY,OIL LEVEL 1
70 323700 MUFFLER COMP 1
71 1329907 STRAINER COVER 1
72 192047 PHILIPS SCREW M6X16 2
73 1329903 OIL PUMP ASSY 1
74 1324300 GOVERNOR ASSEMBLY 1
75 194242 FLAT WASHER 2
76 190025 LOCK NUT M8 4
77 1325600 DIPSTICK 1
78 1315101 AMPLIFIER 1
79 329904 SPRING,PRESSURE RELEASE 1
80 |329905 STEEL BALL 1
81 320900 PIN, DOWEL 2
82 320100 COVER CRANKCASE 1
83 94034 WASHER 2
84 329908 OIL FILTER 1
85 191834 CONNECTING PIPE,OIL FILTER BASE 2
86 |91379 BOLT M8X50 9
87 1329906 STRAINER,OIL 1
88 1260901 PIN, DOWEL 4
89 261702 VALVE,IN 2
90 |260802 LOCKINMG FLAPS 8
91 |96135 GASKET 2
92 326200 ROD,CHOKE 1
93 320502 SHROUD 2
94 321000 CYLINDER HEAD, L 1
95 97112 SPARK PULG 2
96 321900 ROD,PUSH 4
97 1262202 PLATE,PUSH ROD GUIDE 2
98 261807 RETURNER,INTAKE VALVE 2
99 |93513 OIL SEAL,VALVE 2
100 (326000 SPRING,VALVE 4
101 (261805 SEAT, VALVE SPRING 4

4

102

261806

ROTATOR




103 |322100 ROCKER ASSY 4
104 191380 BOLT M10X80 8
105 (95465 OIL TUBE 1
106 (94421 CLIP,FUEL TUBE 4
107 (329911 BRACKET,HEAT RADIATOR 1
108 191308 BOLT M6X28 4
109 (329912 HEAT RADIATOR 1
110 [320500 SHROUD, L 1
111 (96136 GASKET 2
112 (321100 COVER COMP, CYLINDER HEAD, L 1
113 (329901 LUG 2
114 (329922 BRACKET,TUBE 1
115 (321400 OIL PLUG 1
116 (93024 BALL BEARING 2
117 (93515 SEAL,GOVERNOR ARM SHAFT 1
118 (323900 SHAFT,GOVERNOR ARM 1
119 (213902 1
120 (90016 NUT M6 1
121 (91822 BOLT M6X21 1
122 (324000 GOVERNOR ARM 1
123 (95905 CONNECTING PIPE 1
124 (323000 PLATE 1
125 (322900 AIR CLEANER ASSEMBLY 1
126 (95466 OIL TUBE 1
127 (265903 VALVE EXHAUST 2
128 (92048 PHILIPS SCREW M8X50 4
129 (96141 SPACER, CARBURETOR 2
130 (321001 CYLINDER HEAD, R 1
131 (320501 SHROUD, R 1
132 (321101 COVER COMP, CYLINDER HEAD, R 1
133 (599601 CLIP,WIRE HARNESS 1
134 (325200 1
135 (91376 BOLT M6X65 1
136 (96138 GASKET,AIR FILTER PIPE 1
137 (329916 ROD,CONNECTING CHOKE 1
138 (95906 PIPE,CARBURETOR 1
139 (324200 SPRING,THROTTL RETURN 1
140 (322700 ROD,GOVERNOR 1
141 (329920 LOCKINMG 1
142 (322800 CARBURETOR ASSEMBLY 1
143 (96137 GASKET, CARBURETOR 4
144 (329900 CLAMPER CORD A 1
145 194241 FLAT WASHER ®10.2X®P17X1 2
146 (319901 HARNESS,FUEL CUT SOLENOID 1
147 (326501 Control Box 1
148 (326601 Control Box Support 1
149 |DUP6578 KEY 2
150 |5875 SPARK ARRESTOR 1






